
A novel integrated assessment methodology of urban water reuse 

 

A. Listowski, H. H. Ngo* , W.S. Guo and S. Vigneswaran 

Faculty of Engineering and Information Technology, University of Technology, 

Sydney,  

P.O. Box 123, Broadway, NSW 2007, Australia 

* Correspondence author, Tel: +61-2-9514-1693, Fax: + 61-2-9514-2633, 

E-mail: h.ngo@uts.edu.au 

 

ABSTRACT 

Wastewater is no longer considered a waste product and water reuse needs to play a 

stronger part in securing urban water supply.  Although treatment technologies for 

water reclamation have significantly improved the question that deserves further 

analysis is, how selection of a particular wastewater treatment technology relates to 

performance and sustainability? The proposed assessment model integrates; (i) 

technology, characterised by selected quantity and quality performance parameters; (ii) 

productivity, efficiency and reliability criteria; (iii) quantitative performance 

indicators; (iv) development of evaluation model. The challenges related to hierarchy 

and selections of performance indicators have been resolved through the case study 

analysis. The goal of this study is to validate a new assessment methodology in 

relation to performance of the microfiltration (MF) technology, a key element of the 

treatment process. Specific performance data and measurements were obtained at 



specific Control and Data Acquisition Points (CP) to satisfy the input–output 

inventory in relation to water resources, products, material flows, energy requirements, 

chemicals use, etc.  Performance assessment process contains analysis and necessary 

linking across important parametric functions leading to reliable outcomes and results. 

Keywords: assessment methodology; performance evaluation; water reuse. 

 

1. INTRODUCTION 
 

     Sustainable water management requires thorough consideration of various   

disciplines influencing relationships between treatment process and technology, 

resources management, scheme management and operation, environment,   

community and the economy. Research and technology play crucial role in 

performance of the treatment processes and achieving recycled water quality, while 

scheme management influence economic performance, compliance with the 

environmental standards and gaining public satisfaction; all complements the   

sustainable out- come.  Future cities will depend on integrated water cycle strategies, 

consolidation of all available water resources, effective management and research of 

advanced treatment technologies that could secure new water supply.  There is a 

growing need to develop urban water cycle assessment methods that could integrate 

technology and sustainability aspects beyond current supply and demand 

management. 

Technologies used for water reclamation are well developed, however the quest 

for thorough understanding of all critical operational aspects and function associated 



with technology performance still causes concerns during the development of water 

reuse scheme. When it comes to technology selection, a common dilemma relates to 

uniform performance assessment. Technology selection criteria are still dominated 

by capital costs and estimates of future maintenance and operating costs, 

accompanied by specifications and performance assurances by process designers and 

technology manufacturers. Treatment technologies are regularly customised to meet 

variable input/output and water quality and quantity criteria. Equally the same 

divergence applies to selection of assessment criteria and performance indicators 

with preferences scattered across an entire spectrum of treatment technologies, 

quality standards, risk management, costs, environmental or social impact. 

The linkages between theory and practice and possibility of potential 

repeatability and comparability of assessment methodology are unconventional to case 

studies at present. Undeniably scientific case studies provide valuable context and 

knowledge that in combination with appropriately constructed framework would 

produce uniform outcome. The challenge of technology performance starts usually   

with the definition of the process, identification and characterisation of fundamental 

technological parameters. While this process seems quite straightforward, it is often 

hindered by the deficiency of operating data. 

Although practice oriented research method endeavour towards holistic 

characterisation of the system, in the context of complex technologies, it could be 

also applied to examine a specific aspect of the treatment process. 

  



2. PRACTICE ORIENTED RESEARCH VERIFICATION METHODOL OGY 

This  report is prepared as part of the more comprehensive study  on  

assessment of  urban water reuse scheme and is dealing with microfiltration 

(MF) of secondary effluent from a sequencing batch reactor processing 

domestic wastewater.  MF has been deservedly recognised as a process for 

effluent clarification and a physical means of disinfection or microbial removal. 

Perhaps the most important factor is that it is constantly producing high-quality 

water.  The objectives of this case study include the following: 

•  Selection of specific MF performance indicators; 

•  Evaluation of  MF  performance under actual operating conditions; 

•  MF productivity, efficiency and reliability;  

•  Comparative analysis and  repeatability of methodology. 

The uniqueness and strength of practice oriented research method lays in 

the following factors: 

•  Strong relationship between scientific theory and practice; 

•  Systematic assessment protocol; 

•  Data acquisition; 

•  Evaluation process based  on predetermined criteria. 

Membrane performance is usually modeled using empirical laws, 

coefficients, equations, etc.  However, despite certain contribution to science, it 

often does not offer accurate or practical solutions. The challenge for membrane 

performance assessment rests with adopting more realistic and less complicated 



method without oversimplifying and neglecting actual conditions. This study is 

focusing on exploring interactions between treatment process dynamics, membrane 

properties, characteristics of   liquids   and   substances as shown in (Figure 1). 

In a broader sense this assessment follows principles of a mass transfer, in which flow 

through particular treatment phase(s) occurs either as batch or continuously. 

Traditionally assessment process of water reclamation scheme is focusing on 

specifications, hydrodynamics, costs and compliance with guidelines and regulatory 

requirements. Progressively understanding of integrated performance assessment is 

gradually improving, but evaluation techniques appear underdeveloped, lacking 

consistent methodology, while decisions are still dominated by market transactions.   

Most assessment methodologies involve mainly qualitative environmental impact, risk 

profile analysis and more popular public acceptance studies. 

This model incorporates the following steps and principles: 

•  Technology characterisation; 

•  Determination of measurable technology performance indicators; 

•  Performance assessment involving,  productivity,  efficiency  and  reliability 

criteria. 

While technology is important to overall scheme, the question that deserves 

further analysis is how selection of a particular treatment technology affects overall 

economic, environmental, and social sustainability? So far, there are no agreements 

on the representative analytical framework, methodology or performance assessment 

that regard technology as a focal point of the process. 



Commencing with quantitative and qualitative instruments creates new lines of 

thinking by the emergence of fresh perspectives as both measures are imperative for 

any subsequent evaluations. The immediate challenge at this point is the decision of 

which performance indicators are essential, provide sufficient performance 

representation and should be included in the model, without limiting this research? 

The answer of hierarchy ands election was obtained through analysis of data procured 

from WRAMS operation (MHW 2007). 

 

3. WRAMS – TREATMENT PROCESS DESCRIPTION 

The Water Reclamation and Management Scheme (WRAMS) was built as part 

of the Sydney Olympics in 2000. The Scheme comprises of an activated sludge 

sequencing batch reactors, microfiltration, and reverse osmosis, UV and final 

disinfection processes. It has been designed to treat domestic sewage and stormwater 

and to produce high quality recycled water which is supplied to residential and 

commercial customers.  The main elements of WRAMS are; Water Reclamation 

Plant (WRP),   Water Treatment Plant   (WTP), stormwater collection and storage 

management and recycled water distribution systems. 

3.1. Water Reclamation Plant (WRP) 

The WRP is the first step in water reuse. It employs sequencing batch reactor 

(SBR) technology, capable of removing solids, phosphorus, BOD and ammonia.   

Its average and peak treatment capacities are 2,200 m3 per day and 3,100 m3 per day, 



respectively. The SBR system is performing at 4 h/cycle under the following 

sequence: 

•  Filling;  this process takes  approximately 60 min and in order to maintain 

suitable food to microorganism, wastewater is admitted in a rapid and controlled 

manner. 

•  Reaction, aerobic and mixed anoxic reactions. This stage involves the utilization 

of biochemical oxygen demand (BOD) and ammonia nitrogen, where applicable, by 

micro- organisms. This process takes approximately 120 min. 

•  Settling, at  this  stage  any  aeration is  stopped and  the sludge settles   

leaving clear, treated effluent above the sludge blanket. This process takes 

approximately 60 min. 

•  Decanting, the  supernatant water is removed from the tank through the decanter, 

without disturbing the settled sludge. This process takes approximately 60 min. 

Aluminium Sulphate (Alum) is added at the end of each aeration cycle to achieve 

required removal of phosphorus. The WRP also has preliminary treatment consisting 

of screening and grit removal installation. Waste sludge is pumped to a sludge 

dewatering belt press and after achieving 4% solids concentration is disposed off   

site. The secondary effluent from the WRP undergoes ultraviolet (UV) disinfection 

prior being transferred for further treatment to the WTP. 

 

3.2. Water Treatment Plant (WTP) 



     The WTP has been designed to treat secondary effluent and stormwater (Figure 

2). It consists of 7500 m3/d continuous microfiltration (MF) and 2000 m3/d reverse 

osmosis (RO) membranes. The MF filters are 0.2 µm, hollow fibre filters arranged in 

three blocks consisting of 90 filter modules. In consideration of microfiltration 

treatment capacity the following criteria have been considered: 

•  Average  day recycled water  demand; 

•  Yield from  sewage  and  stormwater resources; 

•  Required purity  of product water; 

•  Technical characteristics and  efficiency of microfiltration equipment; and 

•  Ease  of scale  up, expansion and  retrofication. 

The role of two RO modules, with a designed flow rate of 1000 m3/day each,   

is to reduce conductivity of stormwater and produce high quality recycled water.    

The permeate from the MF and RO filters flows to a chlorine contact tank and then to 

a 8000 m3 underground recycled water reservoir, from there is pumped to  recycled 

water distribution network. A Supervisory Control and Data Acquisition (SCADA) 

system is responsible for monitoring and distributed control of the WRAMS 

operation. 

 

4. WATER SOURCES CHARACTERISATION 

4.1. Sewage Influent Quality 

The wastewater entering treatment process is collected from the residential and 

non-residential community. The sewage components, that most wastewater treatment 



plants are designed to remove include: suspended solids, biodegradable organics, and 

pathogenic organisms. In addition there are other characteristics e.g. colour, odour, 

temperature, pH and turbidity that provide information about the amount and type of 

pollutants present. Table 1 identifies the wastewater characteristics that affect the 

design, process effectiveness, energy use and cost. 

Although the range of typical constituents in urban wastewater can vary 

considerably, decentralized schemes are more likely to have more predictable, stable 

patterns of wastewater quality. Characterisation of wastewater quality is important for 

identification and quantification of target constituents that need to be treated and 

removed. 

 

4.2. Stormwater Quality 

Stormwater is well incorporated into the whole water cycle and it is a second 

source of raw water used in the Water Treatment Plant. Typical constituents of 

concern in stormwater runoff from urban drainage include tar, oil, grease and metals 

(Table 2).  Due to saline water intrusion into the storage, recorded total dissolved 

solids (TDS) range from 1,600 to 2,000 mg/L. That necessitates application of RO   

membranes. With a growing demand for recycled water, stormwater is regularly 

supplemented to meet peak demand, especially during the hot summer months where 

demand for onsite irrigation water is high. The treatment components of stormwater 

involve MF, RO and final disinfection 

 



4.3. Recycled Water Quality 

Water quality management deals with a range of issues related to original source, 

treatment process, physical, chemical and microbiological quality of recycled water 

and its defined applications (Crichlow 2005). Table 3 illustrates results of recycled 

water sampling and its comparison with potable water quality. 

The treatment process configuration and technology incorporated into WRAMS 

has a specific aim of producing high quality recycled water, for a wide range of 

non-potable water uses, while ensuring environmental protection, public health and 

safety. Currently approved recycled water uses include: 

•  Unrestricted irrigation of parklands, gardens and  playing fields, 

•  Clothes washing, 

•  Ornamental water features and fountains, 

•  Toilet flushing, 

•  External wash down, 

•  Fire fighting, 

•  Construction, 

•  Cooling towers, 

•  Backwashing swimming pool filters. 

 

4.4. Mass Balance – Integrated Urban Water Resources 

WRAMS makes important contributions to the theory and practice of integrated 

resources management in the broader context. Integration means that urban water   



management considerations are given to the interaction and collective impact of all  

water related urban processes on issues such as human health, environmental 

protection, quality of receiving waters, water demand, land and water-based 

recreation, and stakeholder satisfaction (IWA 2002).  The fundamental planning, 

concept design, functions and operating principles of WRAMS are arranged as an 

integrated water cycle that recognises values and dependency between different urban 

water resources. Annual water mass balance and demand data has been adapted to 

reflect interdisciplinary nature of analysis and setting up integrated model (see Table 

4). Mass balance modelling is contingent on spatial and temporal consistency of 

information, while uniformity will enable comparison of results. This method enables 

real reconstruction of hydrodynamic process, analysis and interpretability of data, 

while corresponding to actual source of water masses. 

 

5. MICROFILTRATION – QUANTITATIVE ASSESSMENT  

Concise focus on technological process, quantitative and qualitative information 

is providing a gateway platform for technology performance characterization that    

leads to reliable outcomes and results. Subsequent performance assessment process 

contains analysis, synthesis by necessary linking across important parametric 